IRONEDGE

Dual Adjustable
Pulley

Setup Instructions

A CAUTION: Read all precautions and instructions
before using this equipment. Save this manual for future

reference.

|
0
E




Table Of Contents
AssemDbBIy INSTrUCTIONS. ..o 2-8
Part LiSt. ... e 9

01



S

OO TOTToTToC

Name: Right Frame i
QTY: 1 g

Part No: 2
Name: Back Connection

Tube
QTY: 2 [ﬁ

Part No: 3
Name: Left Frame

QTY: 1

SC12-28 8PCS

(o)
SC12-28 50% ‘h

W12

-/

02



8

Assemble The
Frame(#4).

Part No: 4
Name:Handle Frame
QTY: 1

Handle

SC12-28 4PCS

SC12-28
W12

% 19 mm
N 10 mm




Tools
Part No: 5 — [ ]
% 10 mm Name:L Plate weB g
QTY: 8 \ Q ©
©
16 PCS o

Assemble The L Plate(#5).




STEP 4

Assemble The
Weight Stack.

\

Y-} o% Y3

=13 =3 o™

33

S

S

o=

]

o

1

%000000000000000

o o

S8-6 4PCS

S8-6

14
13

12
L8700mm

Part No: 6 @

Name: Rubber Buffer
QTY: 4

Part No: 7

Name: Weight Label
QTY: 2
PartNo:8 &=

Name: 5Kg Weight Plate
Part No: 9
Name: Guide Rod

QTY: 34

QTY: 4 \
Part No: 10

Name: Top Weight
Plate-Selector

QTY: 2

Part No: 11
Name: Weight Pin
QTY: 2

Part No: 12

Name: Cable

QTY: 2

Part No: 13

Name: @
Retainer Ring

QTY: 4

Part No: 14

Name: Rod Retainer B
QTY: 4

4 mm

05



%

STEP 5

Assemble The Back Shield (#15) To
The Left Frame(#3) And The Right
Frame(#1).

Part No: 15
Name:Back Shield ‘




\

k.

Tools

OW

10 mm

Parts

Assemble The Front Shield 1(#16)
And The Front Shield 2(#17) To The
L Plate(#5) .

Part No: 16
Name:Front Shield 1
QTY: 2

Part No: 17
Name:Front Shield 2
QTY: 2

WeB O

©
O 13
8 PCS ©

H6-6

07



%

STEP 7

Accessories

IEPTEETETETTT

Part No: 18
Name:

Long Strap Handle
QTY:2

Part No: 19
Name:Carabiner

QTY: 4

Part No: 20 &

Name:Strap Handle
QTY: 2

A

08



)

%

PARTS LIST

PART NO. [DESCRIPTION QTY
1 Right Frame 1
2 Back Connection Tube 2
3 Left Frame 1
4 Handle Frame 1
5 L Plate 8
6 Rubber Buffer 4
7 Weight Label 2
8 5 Kg Weight Plate 34
9 Guide Rod 4
10 Top Weight Plate-Selector 2
11 Weight Pin 2
12 Cable L 8700 mm 2
13 Retainer Ring 4
14 Rod Retainer 4
15 Back Shield 2
16 Front Shield 1 2
17 Front Shield 2 2
18 Long Strap Handle 2
19 Carabiner 4
20 Strap Handle 2

W6B Big Washer 6 40
W12 Washer 12 24
N12 Nut M12 12
H6-6 Hex Head Bolt M6x15 40
S8-6 Socket Set Screw M8x30 4
SC12-28 |Socket Head Cap Screw M12x140 12

09





